
 

 

 

by

A Thesis submitted in fulfilment for the degree of

January 2013



ii 

 

 

I certify that this thesis has not previously been submitted for a degree nor has it been 

submitted as part of requirements for a degree except as fully acknowledge within the 

text. 

I also certify that the thesis has been written by me. Any help that I have received in my 

research work and the preparation of the thesis itself has been acknowledged. In 

addition, I certify that all information sources and literature used are indicated in the 

thesis. 

Signature of Candidate  



iii 

 

“L'efforteat ma force” was my personal motto that I held onto throughout my PhD 

journey. This, I believe, gave me the needed strength, motivation, and optimism to 
[...]
waters. This method is based on quantifying the bioluminescence response of the 

marine bacterium Vibrio fischeri MJ-1. Compared to previous methods, this new V.

fischeri method was rapid (within 1h), sensitive (detection limit=0.1 μg-C glucose 

equivalents/L) and highly suitable for seawater samples. V. fischeri method was 

evaluated using real seawater samples. The results showed positive reproductive AOC 

values. The new V. fischeri AOC method developed has a highly promising potential to 

be practically adopted as a rapid indicator of AOC concentration and hence biofouling 

potential of influent marine water.

Submerged membrane adsorption bioreactor (SMABR) as sustainable pretreatment 

was investigated. SMABR removed organic matter by adsorption and biological 

degradation. At a PAC residence time of 66 d (1.5% of daily PAC replacement), higher

organic removal was achieved with a high removal of biopolymers, humics and 

hydrophobic organics. A continuous MBR operation with the optimal PAC residence 

time of 66 d was conducted and compared with MBR with no PAC replenishment in 

terms of the removal of organic and microbes. High removal of organics of up to 72% 

was maintained with only a marginal increment of trans-membrane pressure and stable 



 

 

bioactivity (TDC and ATP) during the 50 d of operation. The SMABR was found to be 

a sustainable biological pretreatment to RO with only a small amount of PAC 

requirement (2.14 g of PAC/m3 of seawater treated). 

Contact flocculation filtration as pretreatment: Deep bed filtration has traditionally 

been used as a pretreatment in seawater desalination. The performance of contact 

flocculation–filtration (CFF) as pretreatment of SWRO was evaluated in terms of 

pressure drop through the filter and removal of organics and turbidity. The 

performances of CFF were experimentally evaluated with different flocculant doses 

(0.5–3.0mg Fe3+/L) and rapid mixing times (1.7–14.4s). The headloss also significantly 

decreased when the flocculant dose was reduced from 3.0 to 0.5 mg Fe3+/L. However, 

the organic matter removal was lower at a lower dose of ferric chloride. 

In this study, it was also investigated the potential of CFF acting as a biofilter in 

addition to its major function of flocculation and particle/floc separation. Two different 

media (sand; S-CFF and anthracite; A-CFF) were tested. Bacterial activity in the filter 

bed was assessed in terms of cell number, ATP measurement and microbial community 

over the filter run of 90 d. With the growth of an active microbial population on the 

filter bed medium, significant removal of organic compounds, especially low molecular 

weight (LMW) organics, from the seawater was achieved. It was found that CFF 

functions both as flocculation and separation unit and also as biofilter with moderate 

efficiency in reducing biofouling potential. A-CFF needed longer time to achieve bio-

stabilization but it showed more effective biofiltration potential than S-CFF.



 

 

- 1 - 

 

CHAPTER 1 

INTRODUCTION 



 

 

- 2 - 

 

Water supply and sanitation will face enormous challenges over the coming decades. 

The water industry will need to meet rapidly growing global requirements and in the 

present day, water scarcity already affects every quarter of the globe (UN-Water, 2007) 

( ). Especially, around 1.2 billion people (almost one-fifth of the world's 

population) live in areas of physical scarcity are threatened by serious water shortage. 

The current rate of water usage in the 21st century is more than twice the rate of 

population increase compared to the last century (UN-Water, 2007).  

 World water scarcities (Source: Vital Water Graphics, UNEP). 

There is no new (creatable) water source on the planet. The available volume of water is 

recycled through a process of circulation between the earth and the atmosphere, known 

as ‘the hydrologic cycle’ (Shannon et al., 2008). This means that despite a rapidly 

growing population, the volume of available and accessible freshwater is always limited. 

Supplying this growing population therefore depends on the capacity (and the will) to 



 

 

- 3 - 

 

manage the resource differently so that it can serve more people. Therefore, 

development of an alternative water source is inevitable.  

In this context, seawater desalination is identified as a potential technology for water 

resource to support the ever increasing water demands (Elimelech, 2006). In recent 

years, numerous large-scale seawater desalination plants have been built in water-

stressed countries to augment available water resources, and construction of new 

desalination plants is expected to increase in the near future. Despite major advances in 

desalination technologies, seawater desalination is still more energy intensive compared 

to conventional technologies for the treatment of fresh water (Elimelech and Phillip, 

2011).  

Since the first major seawater desalination plant was commissioned in Perth, Australia 

in 2006, five more major urban plants have been completed or are under construction, 

representing more than AUD 10 billion in infrastructure investment. There has also 

been a major potable water recycling scheme constructed in Brisbane (the Western 

Corridor Scheme) capable of producing 230 ML/d of potable grade water.  However, 

at the time of writing, the water is only used as cooling water for power stations because 

the scheme has not commenced pumping into public water supply reservoirs.   

There are also two industrial seawater desalination plants being constructed at Karratha 

for an iron ore project and one is planned for Whyalla in South Australia for the BHP-

Billiton’s Olympic Dam copper-uranium expansion project. A location map of 

desalination plants is shown in . 



 

 

- 4 - 

 

 Locations of Major Australian Desalination Plants (Adopted from 

Palmer, 2012). 

Seawater reverse osmosis (SWRO) desalination was chosen as the most appropriate 

technique since RO demonstrated its usefulness as a cost-effective solution for 

producing drinking water, compared to other desalination technologies such as thermal 

distillation (Fritzmann et al., 2007; Malaeb and Ayoub, 2011). However, one of the 

major challenges for the SWRO system is membrane fouling. 

A major issue in RO desalination operations is a membrane fouling phenomenon that 

adversely affects filtration performance. It usually leads to a serious decline in the flux 

and quality of permeate, ultimately resulting in an increase in the operating pressure 

over time (Matin et al., 2011). It also requires frequent chemical cleaning and ultimately 

shortens membrane life, thus imposing a large economic burden on RO membrane plant 

operation. Due to the problems of fouling on the desalination system, from 2003 till the 



 

 

- 5 - 

 

present, many studies were done on this issue, looking at monitoring, prevention and 

control of fouling to treatment methods ( ).

 Annual peer reviewed publications on fouling in desalination in the 

period 2003-2012. The total number of papers is 712 (Scopus database: 

November 2012). 

The main foulants of RO membranes include particulate/colloidal fouling, inorganic 

fouling (including scaling), organic fouling and biofouling. The particulate/colloidal 

fouling is mainly caused by suspended solids and metal-based hydroxides which can 

accumulate on the surface and form a cake layer on the membrane. Organic compounds 

do not only cause adsorptive fouling but can also act as an energy source of 

microorganisms. Microorganisms such as bacteria, fungus or algae can produce 

biopolymers that aggregate to the surfaces of membranes and develop a biofilm. This 

leads to serious operational problems since it accelerates the chemical decomposition of 

RO membranes. Unlike the first three types of fouling which to a large extent can be 

reduced by pretreatment, biofouling (biological fouling) can be difficult to control, since 

deposited microbial cells can grow, multiply and relocate.

0

50

100

150

2003 2004 2005 2006 2007 2008 2009 2010 2011 2012



 

 

- 6 - 

 

Biofouling is defined as the accumulation of microorganisms accompanied with 

agglomeration of extracellular materials on the membrane surface. When a 

microorganism adheres to the membrane surface, it starts building up aggregates/ 

biofilm matrix (Al-Juboori and Yusaf, 2012). Even if 99.99 % of all bacteria are 

eliminated by pre-treatment (e.g. microfiltration or biocide application), a few surviving 

cells will enter the system, adhere to surfaces, and multiply at the expense of 

biodegradable organic substances dissolved in the bulk aqueous phase. Therefore, 

membrane biofouling occurs extensively on RO membranes even after significant 

periodic direct cleaning of membranes and continuous upstream application of biocides 

and disinfectants such as chlorine (Flemming, 1997; Flemming et al., 1997). Further, 

polymeric membranes are sensitive to oxidizing disinfectants and hence continuous 

biocide addition from using disinfectant and biocide can affect the growth of resistant 

strains of bacteria (Kang et al., 2007; Shannon et al., 2008).  

Organic fouling is governed by the interactions between the organic foulants themselves 

and results in the formation of biofilm through activities of micro-organisms on the 

membrane surface (Ridgway and Flemming, 1996; Brauns et al., 2002; Tran et al., 

2007). Biofouling on the RO membrane starts from the adsorption of organic matter to 

membrane surface. This is followed by the adhesion of microorganisms and growth of 

the adhered cells. Subsequently, a biopolymer matrix continuously is formed. Thus 

organic and biofouling developments are mutually related. Even low concentrations of 

appropriate carbon sources can readily lead to substantial bacterial re-growth on the 

membrane. Thus the removal of biodegradable organics as well as microbial 

inactivation at the same time will effectively control the biofouling. 



 

 

- 7 - 

 

Since seawater reverse osmosis (SWRO) performance strongly depends on the raw 

seawater quality, a pretreatment for raw seawater is generally required (Sutzkover-

Gutman and Hasson, 2010). In other words, feed water with a consistent high quality is 

important for a successful RO desalination operation. A poor quality of feed water may 

shorten the RO membrane operation period and increase maintenance cost. It is 

therefore essential to remove or reduce undesirable materials in raw seawater to 

acceptable levels prior to feeding into the RO. 

The main purpose of pretreatment is to remove undesirables from the water, which 

otherwise could adversely affect the RO operation. Conventional pretreatment 

technologies such as coagulation, deep bed filtration, dissolved air flotation and low 

pressure membrane-based pretreatment methods such as ultrafiltration and 

microfiltration can be chosen according to the raw seawater characteristics (suspended 

solids, turbidity, organic matters, etc.) (Bonnélye et al., 2004). 

Low pressure membrane systems such as microfiltration (MF) and ultrafiltration (UF) 

are considered to be the most reliable, cost-effective and sustainable method in water 

treatment (Fane et al., 2005). MF can be used to separate suspended solids, colloids and 

bacteria and control bacterial nutrition in feed water. The UF, on the other hand can 

completely remove viruses and some of the organic macromolecules. A review 

comparing the past pretreatment practices (both conventional and membrane (MF and 

UF)-based pretreatment methods) indicates that membrane-based pretreatment provides 

consistent feed quality to the RO plant (Prihasto et al., 2009). Thus, MF can be used as a 

pretreatment for SWRO (Pearce, 2007; Bonnélye et al., 2008). 



 

 

- 8 - 

 

Traditionally, flocculation and deep bed filtration have been used as pretreatment in 

SWRO. In new desalination plants, low-pressure membranes are used as pre-treatment. 

The ability of filtration and low-pressure membrane to remove dissolved organic matter 

present in seawaters is limited. Furthermore, when MF membrane is used alone, the 

suspended solids carrying organic materials and different types and sizes of particles 

and undisposed organic matters can deposit and accumulate on the MF surface. These 

small particles then cause the pore blocking of MF membrane during filtration, resulting 

in the permeate flux decline over time and an increase in trans-membrane pressure 

(TMP).  

However, if MF is integrated with other physico-chemical technologies such as 

coagulation/flocculation and adsorption, membrane fouling can be alleviated. By doing 

so, it can remove suspended solids, colloids, microorganisms as well as the organic 

matter. If the dissolved organic matter content and microorganisms in seawater can be 

reduced prior to their contact with the membranes, the membrane filtration period can 

be extended. This system also restricts the biofouling potential as it reduces the organic 

matter and provides a positive barrier to pathogens. It also ensures higher RO flux and 

less fouling. 

Organic matter plays a crucial role in formation of RO foulant. Organic fouling is 

generally acknowledged as a serious problem for membrane processes and limits the 

widespread use of the membranes. A fraction of this organic matter is also easily 



 

 

- 9 - 

 

biodegradable, and when it is accumulated on the membrane surface, in the presence of 

microorganisms, it will result in the formation of biofilm. This means that organic 

matter is the precursor to biological growth which progresses to biofouling.  

Microorganisms are ubiquitous in systems but can grow and make biofilms in the 

presence of nutrients and favourable conditions. To this end, all nutrients in water 

represent a potential energy source for biomass production—if microorganisms are 

disinfected during pretreatment, this inactive bacterial biomass remains and can be used 

as nutrients for the production of a new bacterial biomass. Therefore, it is pertinent to 

investigate the inactivation of the problematic bacteria in seawater pretreatment to 

minimize the risk of fouling. 

Fouled membranes can be cleaned, but irreversible fouling can also occur. Permanently 

fouled or chemically degraded membranes must be replaced. Membranes are a 

significant capital investment. Early biofouling prediction (or warning) has the potential 

to reduce the operating and membrane cost by enabling early remediation steps to be 

implemented. An accurate and rapid detection of biofouling potential of feed water (or 

treated water) is essential. This information can be used to optimize and select the 

pretreatment by careful monitoring the effectiveness of the pretreatment process.  

The assimilable organic carbon (AOC) assay is used as an indicator of the biological 

growth potential of the water (or biofouling potential) and could be a suitable parameter 

for predicting of fouling potential. AOC is readily assimilated and utilized by 

microorganisms resulting in an increase of biomass. Thus, AOC can influence 

biological fouling (biofouling) in water treatment systems and distribution processes. 

Indeed, a high level of AOC is directly linked with rapid biofilm formation and loss of 



 

 

- 10 - 

 

performance in membrane processes. Presently available AOC tests takes too long (few 

days) and the strains used are not representative of seawater. 

The biofouling potential consists of ubiquitous microorganisms and the availability of 

nutrients. The most important factors affecting biofouling potential are nutrient 

concentrations and shear forces rather than the microbial cell density in the water phase 

(Vrouwenvelder et al., 2011). The further adhesion of cells to the biofilm does not 